SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit fheck PARS . | SPUBIRIECHYEKARS T
20 dB\e —$PURIOUS [ INE_ABS PAES { Bihe FURIDUS_\LI'R\I'__ADS_
10 dBm: ’ 10 d8 |‘
0 dBm ] 0 dBm l
-10 dém t -10 dBm
SPURIOUS_LINE_ABS_ } | H |
-20 dam [ '1ﬂ -20 de x
. 14
o o Ll R / L”\ ) iR .
o o b A
| (L el b
5p g I LERRED 50 dBrr T (L I VT .
fi LAY X ] i LR TN
60 dem 60 dB
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70510 GHz -32.93 dém 1.777 GHz 1,780 GHz 100.000 kHz 1.77975 GHz 20,85 dém -9.15 dB
1.709 GHz 1.710 GHz 30.000 kHz 171000 GHz -20.80 dBm 1,780 GHz 1,781 GHz 30,000 kHz 1.76000 GHz -20,91 dém -7.91dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71022 GHz 20.50 dBm 1,781 GHz 1,790 GHz 1.000 MHz 1.78111 GHz -32.08 dBm -19.08 dB
i ] = , 2ce sem |
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru == | spectrum o
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS [ TNE_ABS | PABS
10 dem }q,g;‘am =
0 dem {/f" ‘\ dem ‘l,
-10 dBm -10 dBn i‘
SPURIOUS_LINE_ABS_ ‘ lI
-20 dam -20 dB L
ra,
.30 dem — _M,,MJ] ; 30 da ' -
— = . ]
-40 dem e -40 dermn S sc
| - ™ T
" 50 der ¥
-0 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70889 GHz -22.41 dBm -9.41dB 1,777 GHz 1,780 GHz 100,000 kHz 1.77935 GHz 9,03 dBm -20.97 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -26.21 dBm -13.21 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -26.27 dBm -13.27 dB
1,710 GHz 1.713 GHz 100,000 kHz 171042 GHz 3,93 dém -21.07 dB 1761 GH2 1700 oHe 1,000 MH= 178110 cHe 23,23 dBm 21023 dB
1 J n ]
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A213 of A238



SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr

Limit ¢heck PABS N _bOFUﬁiwnbl’liH:Is.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES / Bihe Fumous_ﬂ\t_ms_
10 dBm ’ 10de \
0 dBm ] 0 dBm \
-10 dém * -10 dBm
SPURIOUS_LINE_ABS_ 1 ‘ ‘ |
-20 dem f W 20 dB i
-30 dem L 30 dB o
\ I\
o J WM / \”WAWW A A N
-0 dem N m | i 50 \\_ ‘ M\W\M . | l \H
30 d8m ol IR e Lo Pt -
60 dem 60 dB
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | AL Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170885 GHz -34.01 dém -21.01 dB 1.777 GHz 1,780 GHz 100.000 kHz 1.77975 GHz 19.55 dém -10.45 dB
1.709 GHz 1.710 GHz 30.000 kHz 171000 GHz -21.83 dBm -8.93 db 1,780 GHz 1,781 GHz 30,000 kHz 1.76000 GHz -23,69 dém -10.69 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 20.78 dBm -0.22 dB 1781 aHe 1700 oHe 1,000 MH= 178115 cHe 35,40 dBm 53.40 dB
i ' = : XTET
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS [ TNE_ABS | PABS
10 dBm - wods - =
0 d8m Hf W‘\ dem l\
-10 dém -10 dermn !
SPURIOUS_LINE_ABS_ ‘ L
-20 dam -20 de
*
= | L e
-30 dam ] -30 dB i
Lotuamab f“J [ttt s,
_m"W I MWM
-40 dBm [ -40 denmn WMW“"W
M’“’“ﬂw ""“"“‘me
- e s -50 de
wiliEhie B ST
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -23.28 dBm -10.28 dB 1,777 GHz 1,780 GHz 100,000 kHz 1.77926 GHz 8.10 dém -21.90 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -27.57 dBm -14.57 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -27.23 dém -14.23 dB
1.710 GHz 1.713 GHz 100.000 kHz 1,71070 GHz 2,17 dBm -21.83 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78108 GHz ~54.68 dBm ~11.68 dB
i T ~ y
L JL J
Date: 24.SEP.202 22:50:16 D

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A214 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum I:EI Spectrum u‘,_?
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liH:Is.F-ﬂb_
Ple _$puRiOUS [INE_ABS PABS . Eihe _: FURIDUS_?\L_.&DS_
10 dem {1 108 lﬂ
0 dBm 0 dBm '\
-10 dém ! -10 dBm }
SPURIOUS_LINE_ABS_ 1 r
-20 dem \ 20 dB f
-30 dem \ 30dB 7
-40 dBm / \h‘ - ﬂ 44 dBm { \ .
VA TN L N
e . P ey --..J w LY -J seevra—
-60 dem -60 ¥
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170899 GHz -40.99 dBm -27.99 dB 1.777 GHz 1,780 GHz 100,000 kHz 1.77975 GHz 17.03 dém “12.97 dB
1.709 GHz 1710 GHz 30.000 kHz 171000 GHz “27.59 dBm -14.55 dB 1,780 GHz 1,781 GHz 30,000 kHz 1.76000 GHz 27,2 dém -14.29 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71021 GHz 16.65 dBm -13.35 dB 1781 aHe 1700 oHe 1,000 MH= 178107 cHe 239.81 dbm 5681 dB
i ' k: : s den
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru == | spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS [ TNE_ABS | PABS
10 dBm 10 de
X, pped ety v xy
od [ \ o \
dm [ \ dem \
-10 dem ; 110 denm }
SPURIOUS_LINE_ABS_ | \
-20 dam J -20 dB j
-30 dBm ‘_W.,J'M a0 de L L
s j \ i
-40 dBm At P 40 dem Lok
Mpw""“' & ] W‘*‘naw,.
g i
50 dam " 50 de e
S A SR S
-60 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70887 GHz ~26.48 dBm -13.48 dB 1,777 GHz 1,780 GHz 100,000 kHz 1.77781 GHz 6,14 dBm -23.86 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -29.63 dBm -16.63 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -29.50 dBm -16.50 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71107 GHz .02 dBm -23.98 dB 1761 GH2 1700 oHe 1,000 MH= 178100 cHe 27,51 dBm 451 dp
| ) z ;
L JL J
Date:r 2 SEP 02 22:51:21 n

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number

1 A215 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectru I:EI Spectrum u‘,_?
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit §heck PABS . | SPURIRIE GHAEKAES A
9BiNe $purious | INE_ABS PAES } i BN _$PurToUs_|INE_ABS_|f |
10 dém } 10 d8 l\
0 dBm ’ 0 dBm
| l
-10 dém -10 dBm A4
SPURIOUS_LINE_ABS_ \ | |
-20 dem H 20 d8
o | - il
m / T ﬂ 7 M
40 dom o oy i dem "“—'—N \\ My
Pl "] T <
30 dom - plasipudest i \ LT i \\ 50{dBm W“r’ il Nt o
g | bl
-60 dem 60 dB
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170893 GHz -34.61 dBm -21.61d8 1.775 GHz 1,780 GHz 100,000 kHz 1.77968 GHz 21.96 dém -B.04 dB
1.709 GHz 1710 GHz 50.000 kkz 1.71000 GHz -22.62 dbm -9.62 db 1.780 GHz 1.781 GHz 50.000 kHz 1.78001 GHz -22,19 dém -9.19 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71032 GHz 21.66 dBm -8.34 dB 1781 aHe 1790 GHz 1,000 MHz 178102 oHe —3539 dBm 55 30 db
n T

i ;

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru I:Ei Spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm . 10d8 .
e b o P ,\
0 dem [ - ddem
/ il \
-10 dBm 10 dBn
SPURIOUS_LINE_ABS f \ H‘
-20 derm: - J 20 dB X
-30 dBm = } -30 de A\ M
‘ / \ Ry
L S
-40 denmn W
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -22.93 dBm -9.93 dB 1,775 GHz 1,780 GHz 100,000 kHz 1.77851 GHz 7.89 dém -22.11 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -25.99 dBm -12.99 dB 1.760 GHz 1,781 GHz 50.000 kHz 1.78001 GHz -26.35 dém -13.35 dB
1.710 GHz 1.715 GHz 100.000 kHz 171301 GHz 7.88 dBm -22.12 dB 1761 GH2 1790 GHs 1,000 MHz 178100 GHs 24 18 dBm 1118 B
| ' = ,
L JL J
Date: 24.SEP.202 23:22:01 Date 23
Sporton International Inc. (Kunshan) Page Number 1 A216 of A238

TEL : +86-512-57900158
FCC ID : 2AFZZPN74G



SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum I:EI Spectrum u‘,_?
Ref Level 25.40 dBm  Offset 5,40 d2 Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 avgPwr
Limit §heck PARS . SPURIPIECHBEKASS_ N
Pie fpurions [ INE_ABS PASS { { tihe _$PURTOUS_JINE_ABS |/}
10 dem J 108 1K
0 dBm J 0 dBm l
-10 dBm + -10 deém H—Y
SPURIOUS_LINE_ABS_ \l { {
20 derm r H‘ 20de ”/
-30 dem 30 dB 1\
/1 ML F
40 dem | ! W—* : ! dBm " it LN
. |y LLIMMJMM [ \mh... l | | / W \\ M.. Lot |
S0 derm S PP s o Y AR W SME{MM # et !
50 dem 60 4B
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170882 GHz -36.57 dBim -23.57 dB 1.775 GHz 1,780 GHz 100,000 kHz 1.77966 GHz 20.73 dém —a.27 dB
1,709 GHz 1.710 GHz 50.000 kHz 1,71000 GHz -23.37 dBm -10.37 dB 1.780 GHz 1,781 GHz 50,000 kHz 178000 GHz 5567 dbm 057 dB
1,710 GHz 1.715 GHz 100,000 kHz 171022 GHz 21.08 dBm -8.02 dB 1781 aHe 1700 oHe 000 MH= 178101 oHe 3585 dBm 55 BE b
i ' k: : T
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru == | spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
L B e Braompestatg i e
0 dBm r d::.ﬁ -
/ ! |
-10 dBm 10 dBenn E
SPURIOUS_LINE_ABS_ ( \ k
20 dem — ! |20 de !
J !
| et
-30 dm |t a0 de A MM"’ o
' | -‘_./ ) .
L resmiti = ‘\_‘ Miaiettn s EE
; PP | an Pty
49 40 d8m ]
-50 dem -50 der
-60 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70882 GHz -22.94 dBm -9.94 di 1,775 GHz 1,780 GHz 100,000 kHz 1.77657 GHz 6,62 dBm -23.38 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -27.47 dBm -14.47 dB 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -27.30 dBm -14.30 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71344 GHz .63 dBm -23.37 dB 1761 GH2 1790 GHs 1,000 MH= 178111 oHe 24,13 dBm 1113 dB
| ) z ;
L JL J
Date: 24.SEP.202 23:23:0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID:

2AFZZPN74G

Page Number

1 A217 of A238



SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liH:Is.F-ﬂb_
20 dP[ie _SPURTOUS | TNE_ABS FASS T blfie —grurrous_Je_sss 11y
10 dem Jl 10de \
0 dBm J 0 dBm ‘
-10 dBm 1t -10 dem J 5
SPURIOUS_LINE_ABS_ I | {
20 dem + L 20 de f’
-30 dem . -30 dB 1
/ A A
.40 dam }_}{"” "’n,« 1 -hd dem i i
el | AN L
-50 dem el ‘-J .I'M"‘« {\n e [ \ sold [l | L |
- ~ ~ LT | A ) e

-60 dBm iy 60 dBmll
-70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | AL Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -37.14 dBm -24.14 dB 1.775 GHz 1,780 GHz 100.000 kHz 1.77964 GHz 19.93 dém -10.07 dB

1.709 GHz 1.710 GHz 50.000 kHz 171000 GHz -24.71 dBm 1171 dB 1,780 GHz 1,781 GHz 50,000 kHz 1.76000 GHz -24,10 dém -11.10 dB

1.710 GHz 1.715 GHz 100,000 kHz 171035 GHz 19.52 dBm -10.48 dB 1761 cHe 1700 GHe 1,000 MH= 178101 cHe 37,73 dBm 24.73 dB

- = - —_—
i ( | ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
” MMM\WWW’WM P e e e T o
0 dBm f 1 of dem !
-10 dem | 10 dem \
SPURIOUS_LINE_ABS_ } | ]
-20 dém | 20 dB 1'
30 dBm S e ! 30 dB L]
| el
40 dom MW o WW‘MW“
e oy dem ol
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -24.11 dBm -11.11 dB 1,775 GHz 1,780 GHz 100,000 kHz 1.77744 GHz 5.71 dém -24.20 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -28.43 dBm -15.43 dB 1.760 GHz 1,781 GHz 50.000 kHz 1.78002 GHz -28.38 dém -15.38 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71297 GHz 5.76 dBm -24.24 dB 1761 GH2 1790 GHs 1,000 MHz 178100 GHs 2t 21 dBm 1251 dB
i Y ~ 3
L JL J
Date:r 2 SEP.202 23:24:13 n

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A218 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 5MHz /256 QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PAES 0 B OHBELABS_
20 dB\e —$PURIOUS [ INE_ABS PAES n e _$PuRIoUs_JINE_ABS | 5
|
10 dBm {J 1 10d8 1
0 dBm f 0 dBm 1]
-10 dém -10 dBm
SPURIOUS_LINE_ABS_ ‘H H f[ H
-20 dém ! 20 de
[ /
-30 dem ] \. 30de .
s [
40 dBm LU 44 dam A
AL L ) IR IR
50 dem " Fuage, 1 J (. | ad o,
50 dem e s0|der { -
R S—— [y “\.\MJ f 7 ‘\ free
| A
60 dem = 60 e,
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | AL Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70881 GHz -40.43 dBm -27.43 dB 1,775 GHz 1,780 GHz 100,000 kHz 1.77968 GHz 16,68 dém -13.32 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -28.10 dBm -15.10 dB 1.780 GHz 1,781 GHz 50,000 kHz 1.78000 GHz -27.94 dém -14.94 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 16.71 dém -13.20 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78104 GHz -41.43 dBm -28.43 dB
-—r e

i ;

1
J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru == | spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
sty -, Ao A
0 dom fad = || o il
[ | |
.10 dam } 10 dBm :
SPURIOUS_LINE_ABS } I\ \
-20 dem : 50 db IU
-30 dem syl |'l a0 de e ——
- -/ \ =
-40 dém i 40 dem: - [ Eeta M
el
| g,
S0 dam 50 dBrr
-60 dBm 60 dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz ~27.14 dBm -14.14 dB 1.775 GHz 1,780 GHz 100.000 kHz 1.77717 GHz 3.71 dém -26.29 dB
1.703 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -30.75 dBm -17.75 dB 1.780 GHz 1.781 GHz 50.000 kHz 1.78001 GHz -30.85 dBm -17.85 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71325 GHz 3.47 dBm -26.53 dB 1761 GH2 1700 oHe 1,000 MH= 178101 GHz 28,95 dBm 50t dp
1 J )il ]
L JL J
Date: 24.SEP.202 23:25:19 P

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number

1 A219 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectru

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit §heck PABS . SPURIPIECHBEKASS_ N
20 dB[\ s EPURTOUS JINE_ABS PAES i Be _$PurioUs_|INE_ABS| “[
10 dBm f{ \\ 10 48 ‘
H | lL
-10 dém J \ -10 dBm [J |
| SPURIOUS_LINE_ABS_ f L |
20 dem — =048 L\
L i
-30 dem -30 dB
R I "
-40 dam M" ™ “ T 4P |dBm P,‘f 1
50 dB o pm—— A0 40 Ham " i il |
T T R %f b{ J \ A \]‘MHI \‘m e Y AR fprdnage |
-60 dem bt pa ety | b0 dity -l W W
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -37.04 dém -24.04 dB 1.770 GHz 1,780 GHz 100.000 kHz 1.77940 GHz 21,65 dém -8.35 dB
1.709 GHz 1.710 GHz 100,000 kHz 171000 GHz -31.03 dBm -18.03 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.76000 GHz -30.15 dém -17.15 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71057 GHz 21.24 dBm -8.76 dB 1761 cHe 1700 GHe 1,000 MH= 178105 cHe 36,31 dBm 238108
i - = - ————
L JL J
Date: 2 Date: 24 23:49:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru Spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvogPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10d8
|t e T e ey (WL, ety e T »\.«-mww«w,\
0 dém 0 #Bm
-10 dBm [ \ -10 den \
| SPURIOUS_LINE_ABS_ { k {
-20 dam -20 dB \"
.30 dBm MM \’( 1{)30 4B i
1 - )
PR ]
40 dBm 40 dem:
-50 dBm 50 dBry
-60 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70887 GHz -23.94 dBm -10.54 dB 1.770 GHz 1,780 GHz 100.000 kHz 1.77417 GHz 5.08 dém -24.91 dB
1.703 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -29.06 dBm -16.06 dB 1.760 GHz 1,781 GHz 100.000 kHz 1.78001 GHz -29.42 dém -16.42 dB
1.710 GHz 1.720 GHz 100.000 kHz 1,71601 GHz 4.51 dBm -25.49 dB 1761 GH2 1790 GHs 1,000 MH= 178115 GHs ot 44 dBm “io 44 dB
1 J )il ]
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A220 of A238



SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode

Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PASS . _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES {\ Be _$PurioUs_|INE_ABS| il
|
10 dBm { ,\ 10 d8 ‘{
0 dBm - 0 dBm - L
-10 dém 'J \ -10 dBm ‘f !
| SPURIOUS_LINE_ABS_ ( \ / |
-20 dém — 20 dB 1
! \
-30 dem 30 dB f
e J I . 0| Y -
- i I [l | TN | l
i,L'\_,_L..UP oy L o b ‘ - \ bbbt IIM
s dell
S\ L\;‘.}‘ foalih ) | [ | my J lu'w\ e
60 dem s e i || PR EE A s
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -34.65 dBm -21.65 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77939 GHz 20,04 dém -9.95 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -30.89 dBm -17.85 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78000 GHz -31.29 dém -18.29 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 20.49 dBm -0.51 dB 1761 GH2 1790 GHs 1,000 MH= 178100 GHz 237 47 dBm 5447 0B
) ' 3 3
L JL J
Datea: 24 Date: 24.5EP.2024 23:49:56
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ. )
Spectrum Y Spectrum A
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
o e e e e irimasie o st e lae)
dm Em ¥
-10 dém ‘( \ -40 denn ‘
| SPURIOUS_LINE_ABS_ | \ |
-20 dém | EEEE L\I
20 dem it I\ ~30 d8 MN“M-H.W_
| MMM‘
-40 dBm -40 denmn
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -24.23 dBm -11.23 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77435 GHz 3.72 dém -26.28 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -29.82 dBm -16.82 dB 1.760 GHz 1,781 GHz 100.000 kHz 1.78000 GHz -30.57 dém -17.57 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71541 GHz 3.75 dBm -26.25 dB 1761 GH2 1790 GHs 1,000 MH= 178113 CHs 25 05 dBm 1205 B
i T ~ s
L JL J
Date:r 2 SEP.202 23z 23:
Sporton International Inc. (Kunshan) Page Number 1 A221 of A238

TEL : +86-512-57900158
FCC ID : 2AFZZPN74G




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

i ;

spectrum :21 Spectrum u‘,_?
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES /'\ Be _$PurioUs_|INE_ABS| ﬂ
10 dBm 10 db
i |
0 dBm J i 0 dBm j \
-10 dém 4 -10 dBm
| SPURIOUS_LINE_ABS_ H L { \
-20 dem I -20 dB 7 |
-30 dem \’\A 30 d8 [ﬁ
40 dBm s - " ‘ﬂ -40ldem i "‘
by |
‘ ™ fli"‘ ” | ] . ﬂ \ ;
50 dBm———— TH WS T L 4 " ‘Ik J\ -D[u. “ MJ X = 711 ey FR
ey | p
-60 dBm o —— |50 dB ‘
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170897 GHz -38.74 dBm -25.74 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77945 GHz 19.61 dém ~10.19 dB
1.709 GHz 1710 GHz 100,000 kHz 171000 GHz -32.80 dBm -19.60 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.76001 GHz -33,03 dém -20.03 dB
1.710 GHz 1.720 GHz 100,000 kHz 171056 GHz 19.21 dBm -10.79 dB 1761 cHe 1700 oHe 1,000 MH= 178101 GHz 23011 dBm o611 dB
- —

T
J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES

20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS

10 dem 10de

0 dBm cmArtoi s g i Promiim i, MW\,,\,W 0 L oitmar] T

-10 dBm ( l' -10 dBn \

| SPURIOUS_LINE_ABS_ ‘ \ l

-20 dam 7 \ -30 dB \

.30 dBm P i / 20 de L1
' " M
N P— - . NS

-40 dBm -40 dBm

50 dBm: -50 dBrr

-0 dBm 60 dB

-70 dBm -70 dém

Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

1.700 GHz 1.708 GHz 1.000 MHz 1.70879 GHz -25.57 dBm -12.57 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77440 GHz 2,87 dBm -27.13 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -31.51 dBm -18.51 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -31.49 dBm -18.49 dB
1,710 GHz 1.720 GHz 100,000 kHz 171453 GHz 3,01 dém -26.99 dB 1761 GH2 1700 oHe 1,000 MH= 178141 oHe 26,57 dBm 1387 dB

i v

T
J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A222 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum I:EI Spectrum u‘,_?
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liH:Is.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES ﬂ Be _$PurioUs_|INE_ABS| .
10 dBm 10 db “
y 1 y i
dBm u dBm J. ]
-10 dém {1 -10 dBm T
| SPURIOUS_LINE_ABS_ f L K \
-20 dem f \ -20 dB f
-30 dem [ ‘\ -30de {
-40 dam : L Ao J
|
-50 dem -*’jT L\\" |\ I || E D]LD, }nl A r\«_“
: v NI il | \
60 dem N | | o bs | o
" P T WY Sy — = L sy —— v
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -40.97 dBm -27.97 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77943 GHz 16.48 dém “13.52 dB
1.709 GHz 1710 GHz 100,000 kHz 171000 GHz -35.45 dBm -22.45 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.76000 GHz -35,55 dém -22.55 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71061 GHz 16.79 dBm -13.21 dB 1781 aHe 1700 oHe 1,000 MH= 178108 GHz 4265 dBm 5065 dB
i ' - ; 2 n
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru == | spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
0 dBm » od ]
T i
( \ 3
-10 dem | | -1 dem
| SPURIOUS_LINE_ABS_ If \ \
-20 dam f -40 de
-30 dem - / T >Jau de L
il -40 dem ——
-50 dem -50 der
-0 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EmiSSiﬂ'I'S | | [ | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70885 GHz -28.69 dBm -15.69 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77908 GHz 0,65 dBm -29.35 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -33.74 dBm -20.74 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -34.11 dBm -21.11 dB
1,710 GHz 1.720 GHz 100,000 kHz 171083 GHz 0,85 dém -29.15 dB 1761 GH2 1790 GHs 1,000 MH= 178102 cHe 30,97 dBm 1707 dp
T hadl T
Il ( ) ]
Date: 24.SEP.2024 23:45:11 Da 23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number

1 A223 of A238



SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURImE e85 .
20 dB\e —$PURIOUS [ INE_ABS PASS || Be _$PurioUs_|INE_ABS| H
10 dBm } ! 10d8 ‘ l
0 dem /l ll o dBm P} \
-10 dBm — -10 dBm t
| SPURIOUS_LINE_ABS_ fJ \. ‘J M\
-20 dem L, 20 de |( ‘
-30 dem ‘\1 ni .30 dB £
-40 dBm 4 L -40 dBm W
- | )
E ) n e h . L
S50 dBm— Wl“v’u. LPJ l j 1 -50 denm (Uf\- 7 =
A ¥
-60 dem TN AN IR TTN yplanel, \‘ ot dugue At \r]vl r
=70 e 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||l start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“issi"rl'; | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -32.86 dBm -19.86 d& 1.765 GHz 1.780 GHz 100,000 kHz 1.77014 GHz 21,26 dém ~8.74 dB
1.709 GHz 1.710 GHz 150,000 kHz 171000 GHz -25.98 dBm -12.98 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.78002 GHz -26,86 dém -13.86 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 21.71 dem -8.29 dB 1781 oHe 1760 aHe B0 M- T oRI01 CHa St dem o db
I . — Y ST
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm et (LA L et i e e st B T e i ki o~y
-10 dém } \ -10 dem \
| SPURIOUS_LINE_ABS_ ‘ | l
-20 dam ] \A 2p dB \N
-30 dBm —— / ,\Jgu dB | o
o] Tt s,
o s
-40 dBm 40 dBm
-50 dBm 50 dBrr
-60 dBm 60dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz ~25.97 dBm -12.87 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.77903 GHz 3.07 dém -26.93 dB
1.703 GHz 1.710 GHz 150,000 kHz 1.71000 GHz -30.24 dBm -17.24 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78000 GHz -30.87 dBm -17.87 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72327 GHz 2.80 dBm -27.20 dB 1761 GH2 1790 GHs 1,000 MH= 178106 GHz 226,99 dBm 1399 dB
1 J )il ]
L JL J
Date: 25.SEF 02, 00:01:36

00:11:58

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number

1 A224 of A238




SPORTON LAB.

FCC RF Test Report

Report No. :

FG482619B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.40 dBm Offset 540 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

Limit Gheck PAES | SPURIGIE CHBEKABS_ N
20 dB\e —$PURIOUS [ INE_ABS PAES J‘ Be _$PurioUs_|INE_ABS| r\
10 dBm 10 d } ‘

0 dBm l
/!

-10 dBm

i

| SPURIOUS_LINE_A

-20 dBm I, L

-20 de T

-30 dam -

-40 dBm: IL

. |

I
I

- -40 dBm 1
-50 dBm ket \Mx \\ } R‘ 50 dBir / Mﬁvm” | I |
[ Lty et
&0 dam AW o a M gl | AL LAY AW T
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||l start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“issi"rl'; | | [ ‘ Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -36.74 dBm -23.74 d8 1.765 GHz 1.780 GHz 100,000 kHz 1.77017 GHz 20,51 deém -9.40 dB
1.709 GHz 1.710 GHz 150,000 kHz 170957 GHz -26.65 dBm -12.69 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.78001 GHz 26,15 dBm -13.15 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 20.29 dBm -9.71 dB 1781 oHe 1760 aHe B0 M- T IRI01 CHe 3309 dem on'ns b
I g — Y SR
L JL J
Date: 25 00:09:08

Lowest Band Edge / Full RB

Highest Band Edge / Full

RB

Spectru

Spectrum

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
Al A o, - i R, o
0 dBm } i 0 darr \
-10 dBm 1 —1? dBm
| SPURIOUS_LINE_ABS_ ‘ ‘ ‘
-20 dém L -2p dB
. il U g
e '\‘ ,,ﬁ X S ——
-40 dBm -40 dBm
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -27.03 dBm -14.03 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77515 GHz 2,13 dém -27.87 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70998 GHz -31.73 dBm -18.73 dB 1.760 GHz 1,781 GHz 150,000 kHz 1.78001 GHz -31.88 dém -18.86 dB
1.710 GHz 1.725 GHz 100.000 kHz 171602 GHz 1.99 dBm -28.01 dB 1761 GH2 1790 GHs 1,000 MHz 178114 GHs 27 66 dBm 1466 B
i T ~ s
L JL J
Date: 25.SEP 02 00:02:32

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number

1 A225 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvgPwr

Limit fheck PAES -t'guﬁi“”*""m“k’;jb-
20 dBfe _FPURIOUS | INE_ABS FARS | B fPurtoUs_|INE_ABS | F\
10 dBm }‘ ‘ 1008 ; \
0 dém J |‘ 0 dBm
| o i
-10 dBm T 10 dBm |
| SPURIOUS_LINE_ABS_ 1“ H |
20 derm f \A -20d8 ] L
-30 dBm 1 -30d8 r
! i /
-40 dBm - | 40 dBm
" i J ‘l &
" de
50 dem——— ¥ W\W | “ ﬁl L -50 dem f\l ; T -
W Al | ; . , AT | Aot
-60 dem PPt T AT | R R A e e
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70881 GHz -38.08 dBm -25.08 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.77918 GHz 19.11 dém -10.89 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -28.08 dBm -15.09 dB 1.780 GHz 1,781 GHz 150,000 kHz 1.78001 GHz -27.3% dBm -14.39 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71088 GHz 19.34 dBm -10.66 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78100 GHz -37.22 dBm 24,22 dB
: - - —
L JL J
Date: 25 00:10:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm
SGL Count 100/100

Offset 540 dB

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10ds
0 dém A od -
J ‘l | |
-10 dBm -1 dem: !
| SPURIOUS_LINE_ABS_ ' | ‘
-20 dam r} LH -2p de 1
-30 dm e 0 de A L S
—— 7 x| b =Y
-40 dBm 40 dem:
50 dBm: -50 dBrr
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70893 GHz -27.91 dBm -14.91 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77896 GHz 1.25 dBm -28.75 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70994 GHz -32.67 dBm -19.67 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -33.18 dém -20.18 dB
1.710 GHz 1.725 GHz 100.000 kHz 1,71844 GHz 0.80 dBm -29.20 dB 1761 GHz 1,790 aHz 1,000 MHz 1.78127 GHz 29,04 dBm ~16.04 dB
i T ~ y
L JL J
Date: 25.SEP 02

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number

1 A226 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dP[ie _SPURTOUS | TNE_ABS FASS Bie fpurious_inE_aBs_| .
|
10 dém FI‘ 10d8 H
0 dem J‘ } 0 dBm ’ \
-10 dam L -10 dem
| SPURIOUS_LINE_ABS_ J \ ’\/ l‘\
20 dem A 20 de J |
\
-30 dem ; ‘\ -30 dB J
-40 dBm: i -aqdBm

-50 dBm

l

-50 e
Ly . : il \
-60 dem i l N Ll v
" e AT [SEPEN SV NN S JJ] ALYy PepE——yy Lt
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -41.47 dBm -28.47 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.77915 GHz 17.02 dém -12.98 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -30.69 dBm -17.69 dB 1.780 GHz 1,781 GHz 150,000 kHz 1.78003 GHz -30.83 dBm -17.83 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71083 GHz 16.33 dBm -13.67 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78101 GHz -39.37 dBm -56.87 dB
i T ~ T T
L JL J
SEP.2024 00: a Date: 25 00:11:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dém [P, P SYES RN S A RTI—— e ~—~ma—t~\l B d‘P'ﬂl‘W’\-,MMMM P e B e -r-\./‘v-..'\!\
-10 dBm —lq dBrn |
| SPURIOUS_LINE_ABS_ |‘ l \
-20 dém } \ -2p dB
-30 dem 4 30 dB ]
me ] Py " [
40 dBm -40 dBm i‘ﬁ-
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -30.66 dBm -17.66 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77906 GHz -0.56 dBm -30.56 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70998 GHz -34.82 dBm -21.82 dB 1.760 GHz 1,781 GHz 150,000 kHz 1.78002 GHz -35.68 dém -22.66 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71194 GHz -0.99 dém -30.00 dB 1761 GH2 1790 GHs 1,000 MHz 178144 CHz 32 25 dBm “ja.3c ap
| ' - ,
L JL J
Date: 25.SEP 02 00:04:24

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A227 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

s rum

Ref Level 25.40 dBm
SGL Count 1004100

Offset 5.40 db Mode Auto Sweep

00:17:06

SEP.2024

@1 AvgPwr (@1 AvgPwr
Limit fheck PABS | SPURIGHIE CHBEKABS .
20 dB\e —$PURIOUS [ INE_ABS PAES ke _$PURIOUS_LINE_ABS_| H
10 dBm I 1048 i 1
0 dBm {J‘ lk 0dBm ‘[ ]'
-10 dBm - -10 dem - l\
| SPURIOUS_LINE_ABS_ Af \ j \
-20 dem J 2 -20 dBm i l
-30 dBm i '\ -30 dBm. i
!
-40 dBm v - “ 40 dBm ffj
e A I N - J b
WLW Jl |I m N yr
WLWIY, LN R \ ,.fl\ y it
60 dBm A VNPV PPV T E—— T afak g et Lo s
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALl Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170856 GHz -34.97 dém -21.97 dB 1.760 GHz 1.780 GHz 100,000 kHz 1.77893 GHz 21.53 dBm -8.47 d8
1.709 GHz 1.710 GHz 200,000 kHz 171000 GHz ~25.80 dBm -12.50 dB 1,780 GHz 1781 GHz 200.000 kHz 1.768000 GHz -25.78 dBm -12.78 db
1.710 GHz 1.730 GHz 100,000 kHz 1.71111 GHz 21.46 dBm -8.54 dB 1781 oHe 1700 cHe 1,000 MH= 178100 cHe _34.91 dBm 21,91 dB
] J i ]
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru == | spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dém J : = \ 0 dpht ]
-10 dém | -10 dem I
| SPURIOUS_LINE_ABS_ ‘ \
-20 dam T \ -20 de 1
. / i \ b,
-30 dem e ] il B dB i S
Lprer] poel g —
Bm -40 dém
-50 dBm 50 dBrr
-60 dBm 60dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70846 GHz ~26.94 dBm -13.54 dB 1.760 GHz 1,780 GHz 100.000 kHz 1.76319 GHz 1,65 dBm -28.35 dB
1.703 GHz 1.710 GHz 200,000 kHz 1.70994 GHz -31.52 dBm -18.52 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -31.54 dBm -18.54 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72513 GHz 1.55 dBm -28.45 dB 1761 GH2 1700 oHe 1,000 MH= 178104 GHz 28,19 dBm CRCPTY
| ) z ;
L JL J
Date: 25.SEP.2024 00:20:49 o 25

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A228 of A238



SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

SEP.2024 00:1Bz02

spectrum :21 Spectrum u‘,_?
Ref Level 25.40 dBm  Offset 5,40 d2 Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 avgPwr
Limit §heck Paks | SPURIGIE GHYEKABS_ N
20 dB\e —$PURIOUS [ INE_ABS ﬂp:. 55 0 BBz _$purious_jINE_ABE] “
10 dem i 10 48 } ‘
0 dBm )‘ l 0 dBm { T
-10 dBm J \ -10 deém !,\
| SPURIOUS_LINE_ABS_ j L {f |
E 20 d8 !
20 dm J } 20 | \
-30 dem b -0 db 1
-47) dBm \ i ﬂ -40 dBm o i
i ll I )/ Il |
3 i 50 der i ARSIV
h M, 1 \’L ST HK RN | H L L f‘L][ A lJJ
-60 dam e Nn - ’:-EErj:ﬂ.-J\"‘ ot A0ty e
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170889 GHz -34.12 dBim -21.12 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.77891 GHz 20.75 dém -a.25 de
1.709 GHz 1710 GHz 200,000 kHz 170956 GHz ~26.68 dBm -13.68 dB 1,780 GHz 1,781 GHz 200.000 kHz 1.78002 GHz -26,92 dém -13.62 dB
1,710 GHz 1.730 GHz 100,000 kHz 171100 GHz 20.41 dBm -9.59 dB 1781 aHe 1700 oHe 1,000 MHz 178433 GHz ~32.89 dBm o809 dB
i : - - —
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
0 dBm [-» - . od " o] R ]
-10 dBm | -10 dem !
| SPURIOUS_LINE_ABS_ I l
-20 dam IJ L 20 dB \
-30 deém i 7 de 5 e
. Moy
-40 dBm -40 dBm
50 dBm: -50 dBrr
-0 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70883 GHz -27.47 dBm -14.47 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77827 GHz 0,70 dBm -29.30 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70991 GHz -32.22 dBm -19.22 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78003 GHz -32.22 dBm -19.22 dB
1,710 GHz 1.730 GHz 100,000 kHz 172761 GHz 0.7 dém -29.25 dB 1761 GH2 1790 GHs 1,000 MH= 178122 cHe 28,20 dBm 1520 dB
| } - ,
L JL J
Date: 25.SEP.2024 00:21:45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A229 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

Limit fheck PAES -%U.’?im*""m“k’;jb-
20 dB\e —$PURIOUS [ INE_ABS PAES Be _$PurioUs_|INE_ABS| ﬂ
10 dBm 1008 ‘ J‘
Al dl ;
0 dBm e T Y 8 W Y S e T P S (R 0 dém 1
I
-10 dBm J \l -10 dem: I\L
| SPURIOUS_LINE_ABS_ [ 1 A{ \\
-20 derm: i -20d8 ]
] \ a
-30 dem -30 de f
I <
et . T\
-40 dBm 40 dém fl
M N
50 dBm -50 dem L= rewT A N
| Jl N,JJV
-60 dBm 60 dB
AL WP e wYe R e A e
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs sLi Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -29.08 dBrm -16.08 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77853 GHz 19,80 deém -10.20 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70891 GHz -33.57 dBm -20.57 dB 1.780 GHz 1,781 GHz 200.000 kHz 1.78002 GHz -28.04 dBm -15.04 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72210 GHz -0.28 dBm -30.28 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78100 GHz -36.77 dBm -53.77 dB
i - = - —
L JL J
SEP.2024 00: 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm
SGL Count 100/100

Offset 540 dB Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm o T o7 Y e v o o e e o e e B N S W N e T "W
-10 dém J \l -1d dem: ‘
| SPURIOUS_LINE_ABS_ [ 1
20 dem J‘ ' 2q de .
-30 dem { ‘\ # de l -
MJN,L | { ‘l'r\.,i R RS
40 dBm -40 dBm
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -29.08 dBm -16.08 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.77815 GHz -0.07 dBm -30.07 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70991 GHz -33.57 dBm -20.57 dB 1.760 GHz 1,781 GHz 200,000 kHz 1.78003 GHz -33.90 dém -20.90 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72210 GHz -0.28 dém -30.28 dB 1761 GH2 1790 GHs 1,000 MH= 178108 GHs 2004 dBm 1604 B
| ' z ;
L JL J
Date: 25.SEFP.2024 00:22:41

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID:

2AFZZPN74G

Page Number 1 A230 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 20MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectru :21 Spectrum u‘,_?
Ref Level 25.40 dBm  Offset 5,40 d2 Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS BAES Be _$PurioUs_|INE_ABS| n
10 dem ﬁ 10de ( ‘
0 dBm ) 1 0 dBm ’
-10 dBm J -10 deém ] l‘
| SPURIOUS_LINE_ABS_ )‘ I‘[ | »\
20 derm J' 20 d8 J \
-30 dem Ilf 30 d8 HJ "
| 1
-40 dBm \\l P‘l -40Hem
-50 d8m e { l | 5 In MI ‘q |
4 \ i - T
Moty | l |
i E B L TV,
-60 dém [ G e ey e pewer o || 2L e e— e v vy v v e
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170889 GHz -40.17 dBim -27.17 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.77891 GHz 16.50 deém ~13.50 dB
1.709 GHz 1710 GHz 200,000 kHz 170955 GHz -30.76 dBm -17.76 dB 1,780 GHz 1,781 GHz 200.000 kHz 1.76000 GHz -30,73 dém -17.73 dB
1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 16.13 dBm -13.87 dB 1781 aHe 1700 oHe 1,000 MH= 178102 GHz 38,97 dBm 2597 dB
i - = - i
L JL J
Date: SEP.2024 00:18 Date: 25 00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru Spectrum —
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm 0 dam
J,vr-\,_:w A N L O Y A A P A gl sl s e Wt i P ql
-10 dém - | -1 dem:
| SPURIOUS_LINE_ABS_ | \ 1
-20 dam J 1 -20 dB
|
-30 dem i I -sji de §
e,
NSRS o ! \‘I\. J' \'\\L
-40 dBm “ 40 dBm:
-50 dem -50 der
-60 dBm 60 dB
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70885 GHz -31.72 dBm -18.72 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77717 GHz -1.85 dém -31.85 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70993 GHz -35.52 dBm -22.53 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78008 GHz -36.15 dBm -23.15 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71688 GHz -2.24 dBm -32.24 dB 1761 GH2 1790 GHs 1,000 MH= 178114 oHe 32,97 dBm 1007 dp
| } - ,
L JL J
Date: 25.SEP.2024 00:23:36

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A231 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

Conducted Spurious Emission

LTE Band 66 / 1.4AMHz

Lowest Channel / QPSK

Middle Channel / QPSK

: 25.SEP.2024 01:

Spectrum T [ spect
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 5.40 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
| Limit ¢heck | Limit ¢heck PApS
-10 défe—$PURIOUS | INE_AR -10 dife FPURIOUS | INE_AB I
_SPURIOUS_LINE_A
-20 dém
-20 der -30 dBém
40 dB -40 dBm
L Pt . et
50 dgm La et e =0 o v ot
IR il g
-60 dB -60 dBm
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.15392 MHz -52.08 dBm -39.08 d& 30.000 MHz 1.000 GHz 1.000 MHz 915,40080 MHz -52.05 dém -30.05 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.68758 GHz -52.19 dém -39.1% d& 1.000 GHz 1.700 GHz 1.000 MHz 1.60572 GHz -52.32 dam -39.32 dg
1.790 GHz 3.000 GHz 1.000 MHz 2.63369 GHz -50.77 dBm -37.77 d8 1.790 GHz 3.000 GHz 1.000 MHz 2.62240 GHz -50.85 dBm -37.85 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92042 GHz -46.73 dBm -32.73 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91992 GHz -46.66 dBm -33.66 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.69029 GHz -46.10 dem -32.10 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.66829 GHz -46.00 deém -32.00 de
13.000 GHz 18.000 GHz 1.000 MHz 15.97746 GHz -41.72 dBm -28.72 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.67982 GHz -41.63 dBm -28.63 dB
L JL J L JL J
Date: 25.8EF.2024 01z

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 dB

Mode Auto Sweep

@1 AvgPwr
Limit Ltheck PABS
_1p ddp—BPURIOUS ) INE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm Mrvw x
e - N ot al
-50 dBm— ———
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -52.10 dBm -39.10 dB
1,000 GHz 1.700 GHz 1.000 MHz 1,63791 GHz -52.26 dBm -39.26 db
1,790 GHz 3.000 GHz 1.000 MHz 1,79020 GHz -50.24 dBm -37.24 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,94492 GHz -46.66 dBm -33.66 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.66129 GHz -45.97 dBm -32.97 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.66607 GHz -41.59 dBm -28.59 dB
) )
Date: 25 . SEP.2024  01:50:0(

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number

1 A232 of A238




SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 66 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Swesp Ref Level 0.00 dém  Offset 5.40 di Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
| Limit ¢heck PA | Limit ¢heck pafs
-10 ddfe—$PURIOUS_LINE AR PA -10 ddfiR —$PURIOUS_LINE_AB pARS
_SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 dB -40 dBm
e s LAAY Pt
50 dgm o L = -50,dpm— = > L
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dbm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 9652.43128 MHz -51.93 dém -38.93 dB 30.000 MHz 1.000 GHz 1.000 MHz 938.67616 MHz -52.00 dBm -39.00 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62006 GHz -52.21 dém -39.21 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.61692 GHz -52.23 dém -39.23 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.96875 GHz -50.83 dém -37.83 d8 1.790 GHz 3.000 GHz 1.000 MHz 2.54136 GHz -50.57 dém -37.57 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91792 GHz -46.89 dém -33.89 d8 3.000 GHz 9.000 GHz 1.000 MHz 6.97992 GHz -46.58 dBm -33.58 d8
9.000 GHz 12.000 GHz 1.000 MHz 12.12936 GHz -46.05 dem -32.05 de 9.000 GHz 13.000 GHz 1.000 MHz 12.66229 GHz -46.01 deém -32.01 de
13.000 GHz 18.000 GHz 1.000 MHz 15.99913 GHz -41.79 dém -28.79 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.67107 GHz -41.38 dBm -28.36 dB
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Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 866.44928 MHz -52.17 dBm -39.17 db
1,000 GHz 1.700 GHz 1.000 MHz 1,60117 GHz -52.44 dBm -39.44 db
1,790 GHz 3.000 GHz 1.000 MHz 2,50870 GHz -50.94 dBm -37.94 dp
3.000 GHz 9.000 GHz 1.000 MHz 6,90692 GHz -46.71 dBm -33.71 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.69529 GHz -46.14 dBm -33.14 dB
13,000 GHz 18.000 GHz 1.000 MHz 15.98829 GHz -41.67 dBm -28.67 dB
]
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LTE Band 66 / 5MHz

Spectrum T [ spect o=
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[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -56.97 dBm -43.07 dB 30.000 MHz 1.000 GHz 1.000 MHz 918,80310 MHz -57.02 dém -44.02 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -56.28 dém -43.28 dg 1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -57.01 dam -44.01 dg
1.790 GHz 3.000 GHz 1.000 MHz 2.62361 GHz -55.45 dBm -42.45 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.49701 GHz -55.82 dBm -42.82 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90742 GHz -51.60 dBm -32.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90092 GHz -51.56 dBm -38.56 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.66679 GHz -£3.39 dem -40.39 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.69129 GHz -53.34 dBm -40.34 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.97075 GHz -49.93 dBm -36.93 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.68690 GHz -49.51 dBm -36.91 dB
L JL J L JL J
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Spectrum |u§'
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[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -57.02 dBm -44.02 db
1,000 GHz 1.700 GHz 1.000 MHz 1,68898 GHz -56.94 dBm -43.94 db
1,790 GHz 3.000 GHz 1.000 MHz 2,96190 GHz -55.74 dBm -42,74 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,93192 GHz -51.55 dBm -38.55 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.67329 GHz -53.38 dBm -40.38 dB
13,000 GHz 18.000 GHz 1.000 MHz 15.97704 GHz -50.02 dBm -37.02 dB
]
) )
Dat 4 SEP 2004 23.28:11
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LTE Band 66 / 10MHz

Spectrum T [ spect o=
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £87.29385 MHz -56.96 dBm -43.06 dB 30.000 MHz 1.000 GHz 1.000 MHz 944,01049 MHz -57.08 dém -44.08 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -56.40 dBm -43.40 dg 1.000 GHz 1.700 GHz 1.000 MHz 1.64875 GHz -56.83 dam -43.83 dg
1.790 GHz 3.000 GHz 1.000 MHz 2.63934 GHz -55.69 dBm -42.6% dB 1.790 GHz 3.000 GHz 1.000 MHz 2.62765 GHz -55.79 dBm -42.7% dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91542 GHz -51.56 dBm -38.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -51.52 dBm -38.52 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.63679 GHz -£3.43 dem -40.43 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.67329 GHz -53.36 dBm -40.36 de
13.000 GHz 18.000 GHz 1.000 MHz 15.99954 GHz -49.94 dBm -36.94 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.99038 GHz -49.99 dBm -36.99 dB
L JL J L JL J
23:37:44 Date: 24.SEP.2024 23:46:3

Highest Channel / QPSK

Spectrum |u§'
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
I - N e
apnm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -57.01 dBm -44.01 dB
1,000 GHz 1.700 GHz 1.000 MHz 1,61307 GHz -57.03 dBm -44.03 db
1,790 GHz 3.000 GHz 1.000 MHz 2,58410 GHz -55.81 dBm -42,81 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,99492 GHz -51.58 dBm -38.58 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.65929 GHz -53.23 dBm -40.23 dB
13,000 GHz 18.000 GHz 1.000 MHz 15.97163 GHz -50.02 dBm -37.02 dB
]
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LTE Band 66 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 5.40 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck | Limit ¢heck PAES
-10 défe—$PURIOUS | INE_AR PAES -10 dife FPURIOUS | INE_AB PARS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 der 20 dBm
-20 der -30 dBém
-40 dB -40 dBm
sode - A AP mtind |[| 50 4B PP
[ i famtms st e Lnspgnerpam et ot
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £47.05897 MHz -56.80 dBm -43.89 dB 30.000 MHz 1.000 GHz 1.000 MHz 980,85207 MHz -56.51 dBm -43.81 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -51.89 dém -38.9% de 1.000 GHz 1.700 GHz 1.000 MHz 1.61762 GHz -57.05 dam -44.05 dg
1.790 GHz 3.000 GHz 1.000 MHz 2.63732 GHz -55.62 dBm -42.62 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.51072 GHz -55.74 dBm -42.74 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95342 GHz -51.55 dBm -38.55 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91742 GHz -E1.55 dBm -38.55 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.66279 GHz -£3.28 dem -40.28 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.36045 GHz -£3.45 deém -40.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.97871 GHz -50.01 dBm -37.01 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.67150 GHz -50.08 dBm -37.08 dB
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30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -57.14 dBm -44.14 db
1,000 GHz 1.700 GHz 1.000 MHz 1,62986 GHz -56,99 dBm -43.99 db
1,790 GHz 3.000 GHz 1.000 MHz 2,50628 GHz -55.59 dBm -42,59 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,99142 GHz -51.63 dBm -38.63 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.67979 GHz -53.42 dBm -40.42 dB
13,000 GHz 18.000 GHz 1.000 MHz 15.99954 GHz -50.05 dBm -37.05 dB
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LTE Band 66 / 20MHz

Spectrum T [ spect o=
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £66.44923 MHz -56.92 dBm -43.02 dB 30.000 MHz 1.000 GHz 1.000 MHz 516,03448 MHz -57.09 dém -44.09 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -52.53 dém -39.53 dg 1.000 GHz 1.700 GHz 1.000 MHz 1.62181 GHz -57.03 dam -44.03 dg
1.790 GHz 3.000 GHz 1.000 MHz 2.51475 GHz -55.51 dBm -42.51 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.53935 GHz -55.93 dBm -42.93 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94242 GHz -51.54 dBm -38.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97942 GHz -51.47 dBm -38.47 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.68779 GHz -£3.39 dem -40.39 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.39045 GHz -£3.26 deém -40.36 de
13.000 GHz 18.000 GHz 1.000 MHz 15.98788 GHz -50.11 dBm -37.11 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.99621 GHz -50.08 dBm -37.08 dB
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Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0026
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0028
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 22~25°C

Test Engineer : Levi Zhao

Relative Humidity : 48~52%

RSE pretest all the supported Antennas, only the worst results are shown in the report.

LTE Band 4 /20MHz / QPSK / ANT 4

Frequency EIRP Limit Qvgr SG. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3450 -58.04 -13 -45.04 -68.78 2.604 13.34 H
5175 -55.10 -13 -42.10 -65.61 3.011 13.52 H
Middle 6900 -55.34 -13 -42.34 -65.54 3.271 13.47 H
3450 -57.85 -13 -44.85 -68.59 2.604 13.34 \%
5175 -55.53 -13 -42.53 -66.04 3.011 13.52 \Y
6900 -55.63 -13 -42.63 -65.83 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / ANT 6---other PA
Frequency EIRP Limit O."e.r S:G. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3450 -56.79 -13 -43.79 -67.53 2.604 13.34 H
5170 -54.27 -13 -41.27 -64.78 3.011 13.52 H
Middle 6900 -55.05 -13 -42.05 -65.25 3.271 13.47 H
3450 -49.40 -13 -36.40 -60.14 2.604 13.34 \%
5170 -54.31 -13 -41.31 -64.82 3.011 13.52 \Y
6894 -54.98 -13 -41.98 -65.18 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 20MHz / QPSK / ANT 5
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal_n (HIV)
(dB) (dBm) (dB) (dBi)
3735 -55.14 -13 -42.14 -67.40 2.64 14.90 H
5613.27 -54.06 -13 -41.06 -65.92 2.94 14.80 H
Middle 7484.36 -53.88 -13 -40.88 -63.65 3.39 13.16 H
3742.18 -55.02 -13 -42.02 -67.28 2.64 14.90 \%
5613.27 -54.22 -13 -41.22 -66.08 2.94 14.80 \Y
7485 -53.41 -13 -40.41 -63.18 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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LTE Band 26 / 15MHz / QPSK / ANT 0

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1656 -65.09 -13 -52.09 -72.06 1.58 10.70 H
2488 -54.50 -13 -41.50 -62.75 2.102 12.50 H
Middle 3320 -59.32 -13 -46.32 -68.21 2.856 13.90 H
1659 -63.78 -13 -50.78 -70.75 1.58 10.70 \%
2488 -50.39 -13 -37.39 -58.64 2.10 12.50 \%
3319 -58.96 -13 -45.96 -67.85 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK / ANT 4
Frequency EIRP Limit Qvgr SG. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3465 -58.15 -13 -45.15 -68.89 2.604 13.34 H
5205 -55.45 -13 -42.45 -65.96 3.011 13.52 H
Middle 6945 -55.57 -13 -42.57 -65.77 3.271 13.47 H
3465 -58.26 -13 -45.26 -69.00 2.604 13.34 \%
5205 -55.06 -13 -42.06 -65.57 3.011 13.52 \Y
6945 -55.59 -13 -42.59 -65.79 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK / ANT 6---other PA
Frequency EIRP Limit O."e.r SG. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3450 -57.31 -13 -44.31 -68.05 2.604 13.34 H
5170 -53.91 -13 -40.91 -64.42 3.011 13.52 H
Middle 6900 -55.18 -13 -42.18 -65.38 3.271 13.47 H
3447 -57.31 -13 -44.31 -68.05 2.604 13.34 \%
5170 -54.49 -13 -41.49 -65.00 3.011 13.52 \%
6900 -55.17 -13 -42.17 -65.37 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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TEL : +86-512-57900158
FCC ID : 2AFZZPN74G





